
 

Approve Deny Signatures Date 

X  
Jonathan P. Peterman / Project Manager January 31, 2025 

X  
Nicholas W. Hartranft, P.E. / Environmental Engineer Manager February 4, 2025 

 

Northcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal NPDES PERMIT FACT SHEET 
INDIVIDUAL INDUSTRIAL WASTE (IW) 

AND IW STORMWATER 

Application No. PA0228818 

Facility Type Industrial APS ID 1093294 

Major / Minor Major Authorization ID 1448183 

a 
Applicant and Facility Information 

a 

Applicant Name First Quality Tissue LLC  Facility Name First Quality Tissue LLC  

Applicant Address 904 Woods Avenue   Facility Address 904 Woods Avenue   

 Lock Haven, PA 17745-3348   Lock Haven, PA 17745-3348  

Applicant Contact James Vaiana  Facility Contact James Vaiana  

Applicant Phone (570) 893-7242  Facility Phone (570) 893-7242  

Client ID 209667  Site ID 269267  

SIC Code 2621  Municipality Castanea Township  

SIC Description Manufacturing - Paper Mills  County Clinton  

Date Application Received July 21, 2023  EPA Waived? No  

Date Application Accepted August 4, 2023  If No, Reason Major Facility  

  

Purpose of Application Application for the renewal of an existing individual industrial waste NPDES permit.  

a 

 

Summary of Review 

DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 
 
First Quality Tissue, LLC (FQT) is a paper towel and tissue manufacturing facility located in Castanea Township, Clinton 
County. FQT is proposing the renewal and amendment of the existing National Pollution Discharge Elimination System 
(NPDES) permit which authorizes the discharge from the onsite Industrial Wastewater Treatment Facility (IWTF).   
 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0228818 
First Quality Tissue LLC  
 

2 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 003  Design Flow (MGD) 7.4  

 Latitude 41º 7' 23.40"  Longitude -77º 26' 49.30"  

 Quad Name Mill Hall  Quad Code 1026  

 Wastewater Description: IW Process Effluent with ELG  

 

 Receiving Waters Bald Eagle Creek (WWF)  Stream Code 22412  

 NHD Com ID 67175040  RMI 3.00  

 Drainage Area 767  Yield (cfs/mi2) 0.269  

 Q7-10 Flow (cfs) 206  Q7-10 Basis USGS Gage No. 01548005  

 Elevation (ft) 545  Slope (ft/ft) N/A  

 Watershed No. 9-C  Chapter 93 Class. WWF  

 Existing Use None  Existing Use Qualifier N/A  

 Exceptions to Use None  Exceptions to Criteria None  

 Assessment Status Not Assessed  

 Cause(s) of Impairment   

 Source(s) of Impairment   

 TMDL Status   Name   

    

 Nearest Downstream Public Water Supply Intake PA-American Water Company at Milton, PA  

 PWS Waters West Branch Susquehanna River   Flow at Intake (cfs) 679.73  

 PWS RMI 10.66  Distance from Outfall (mi) 60.0  
 

 
Changes Since Last Permit Issuance: None. 
 
Other Comments: A comparative stream analysis was conducted using an upstream gage (01548005) to determine the 
Q7-10 at the receiving stream. The updated Q7-10 data was obtained from the updated stream gage information obtained 
from Stuckey, M.H., and Roland, M.A., 2011, Selected Streamflow Statistics for Streamgage Locations In and Near 
Pennsylvania. The Q7-10 calculations, which are attached in Appendix A, indicate that the Q7-10 at Bald Eagle Creek is 206 
cfs. 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0228818 
First Quality Tissue LLC  
 

3 

Treatment Facility Summary 

a 
Treatment Facility Name: First Quality IWT 
 

WQM Permit No. Issuance Date Comments 

1813201 A-1 5/28/19 Addition of Sludge Tank, Screw Presses (2) and Filtrate Tank. 
Increase to 7.4 MGD. 

1813201 6/10/13 Equalization, Chemical Addition, Mixing, Clarification, Sludge 
Thickening, Sludge Filter Press 

1804201 8/27/04  

1803201 7/31/2003  
 

a 
Water is withdrawn from Bald Eagle Creek via a Cooling Water Intake Structure (CWIS). The intake is comprised of three 
concrete openings each with a dimension of 9 feet by 10 feet.  The intake structure houses a bar screen with ¼ inch bars 
set ¾ inch apart.  The maximum velocity through this screen is 0.08 ft/sec.  The long-term average water withdrawal is 
approximately 7.4 MGD for the paper-making process. 
 
The intake water is then filtered by gravity through sand filter bed filters. This backwash from these filters is reintroduced 
to the intake water. Water is used in the production of tissue paper and paper towels for process dilution, process clean-
up, process heating, process cooling and air pollution control. 
 
The tissue manufacturing operation has process lines designed to make paper towels at a rate of approximately 23,720 
dry tons per month. The annual average production over the last 5 years was 173,734 tons (14,477 tons per month) and 
the anticipated annual production is 268,897 tons (22,408 tons per month). Wastewater from the papermaking process is 
treated by an on-site IWTF.  Process wastewater is conveyed, via lift station, to a circular gravity settling primary clarifier. 
The settled solids are transferred to a sludge storage tank and then dewatered in two screw presses. Treated water flows 
by gravity from the clarifier to the (approximately) 70-million gallon aerated sedimentation basin (ASB). Long residence 
times within the ASB provide for the cooling of the wastewater effluent prior to discharge through Outfall 003 to Bald Eagle 
Creek. Sludge is dewatered with a filter press.   
 
See Appendix D for facility map and schematic. 
 

Existing Effluent Limitations and Monitoring Requirements 

 
Existing Limits – Stormwater Outfalls 001, 002, and 004 

 

Parameter 

Effluent Limitations 
Monitoring 

Requirements 

Mass Units 
(lbs/day) (1) Concentrations (mg/L) 

Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Average 
Weekly Minimum 

Semi-
Annual 
Average Maximum 

Instant. 
Maximum 

pH (S.U.) XXX XXX XXX Report XXX XXX 1/6 months Grab 

Chemical Oxygen 
Demand (COD) XXX XXX XXX Report XXX XXX 1/6 months Grab 

Total Suspended 
Solids XXX XXX XXX Report XXX XXX 1/6 months Grab 

*The existing monitoring requirements for these stormwater outfalls are not based on a design flow. 
 
 
 
 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0228818 
First Quality Tissue LLC  
 

4 

Existing Limits – Outfall 003 
 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units 
(lbs/day) (1) Concentrations (mg/L) Minimum (2) 

Measurement 
Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Daily 
Maximum Minimum 

Average 
Monthly 

Daily 
Maximum 

Instant. 
Maximum 

Flow (MGD) Report Report XXX XXX XXX XXX Continuous Metered 

pH (S.U.) XXX XXX 
6.0 

Inst Min XXX XXX 9.0 1/day Grab 

Dissolved 
Oxygen XXX XXX 

Report 
Inst Min XXX XXX XXX 1/day Grab 

Biochemical 
Oxygen 
Demand 
(BOD5) 4010 8020 XXX 65.0 130.0 160 1/week 

24-Hr 
Composite 

Total 
Suspended 
Solids 3270 6540 XXX 53.0 105.0 130 1/week 

24-Hr 
Composite 

Aluminum, 
Total 35.02 70.0 XXX 0.92 1.84 2.3 1/week 

24-Hr 
Composite 

Iron, Total 20.34 40.69 XXX 0.53 1.07 1.33 1/week 
24-Hr 

Composite 

Manganese, 
Total 5.13 10.27 XXX 0.13 0.27 0.33 1/week 

24-Hr 
Composite 

*The existing effluent limits for Outfall 003 were based on a design flow of 7.4 MGD. 
 

Development of Effluent Limitations 

 

Outfall No. 003  Design Flow (MGD) 7.4 

Latitude 41º 7' 1.00"  Longitude -77º 26' 50.00" 

Wastewater Description: IW Process Effluent without ELG 

 
 

Technology-Based Limitations 
The following effluent standards for industrial waste will apply, subject to water quality analysis and BPJ where applicable: 
 

Parameter Limit (mg/l) 
(Average 
Monthly) 

Limit (mg/l) 
(Daily Maximum) 

Limit (mg/l) 
(Inst. Maximum) 

Federal 
Regulation 

State Regulation 

pH 6-9 at all times -  §133.102(c) §95.2 

 
Water Quality-Based Limitations 

 
To establish whether or not water-quality based effluent limitations (WQBELs) are required, the Department models in-
stream conditions. In order to determine limitations for CBOD5, ammonia-N and dissolved oxygen, the Department utilizes 
the WQM 7.0 v1.0b model and in order to determine limitations for toxics, the Department utilizes the Toxics Management 
Spreadsheet (TMS).  
 
WQM 7.0 for Windows, Version 1.0b, Wasteload Allocation Program for Dissolved Oxygen and Ammonia Nitrogen 
The model was run using the Q7-10 stream flow, background water quality, average annual design flow, and other 
discharge characteristics. The effluent limit for BOD5 (65 mg/l) and (3.0 mg/l) were used as inputs for the modeling. 
The DO minimum daily average criterion from §93.7 (5.0 mg/L for WWF) was used for the in-stream objective for the 
model. The summary of the output is as follows: 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0228818 
First Quality Tissue LLC  
 

5 

Parameter 
Effluent Limit 

30 Day Average Maximum Minimum 

CBOD5 65 N/A N/A 

Ammonia-N 25 6.0 N/A 

Dissolved Oxygen N/A N/A 3 

 
The model did not recommend water-quality based effluent limitations with regards to BOD5 and dissolved oxygen. The 
Department assumes that the BOD is composed entirely of CBOD for the purposes of modeling. The tested ammonia-
nitrogen concentrations in the effluent are significantly lower than these values and no monitoring is required for this 
parameter. Refer to the Appendix B for the previous WQM 7.0 inputs and results. The existing effluent limits will remain.  
 
Toxics Management Spreadsheet (TMS) 

This model is a single discharge wasteload allocation program for toxics that uses a mass-balance water quality analysis 
to determine recommended water quality-based effluent limits. The model incorporates consideration for mixing, first-
order decay and other factors to computes a Wasteload Allocation (WLA) for each applicable criterion. Finally, the model 
determines a maximum water quality-based effluent limitation (WQBEL) for each parameter and outputs the more 
stringent of the WQBEL or the input concentration. The output of which is the recommends average monthly and 
maximum daily effluent limitations.  
 
Sampling for pollutant Groups was submitted with the application. This sampling information and the receiving stream 
information was entered into the Toxics Management Spreadsheet. The modeling results indicated the following limits and 
monitoring requirements are needed. The monitoring requirements and effluent limits provided in the table below are 
proposed by the model. These parameters all had non-detect effluent concentrations. However, the applicants and their 
laboratories did not achieve QLs that achieve or approach the lowest Detection Limits identified in 25 Pa. Code Chapter 
16, Tables 2A and 2B. Therefore, it can be assumed that the pollutant is present in the effluent at the QL concentration. 
This has resulted in a finding of “reasonable potential” to exceed water quality standards. It is anticipated that the 
permittee is not discharging these parameters in concentrations above the QL concentration. The permittee will be given 
the opportunity to resample at the specified QL’s and the results will be re-analyzed before the limits are finalized and 